A REGULAR MEETING OF THE BOARD OF DIRECTORS
OF THE TWENTYNINE PALMS WATER DISTRICT
72401 HATCH ROAD, TWENTYNINE PALMS, CA 92277
OCTOBER 26, 2016 / 6:00 P.M.

AGENDA

This meeting will be televised on Time Warner Cable Channel 10
on Saturdays at 10:00 AM and Sundays at 5:00 PM

Next Resolution #16-19
Next Ordinance #98

Call to Order and Roll Call

Pledge of Allegiance

Additions/Deletions to the Agenda

Public Comments

Please complete a "Request to be Heard" form prior to the start of the meeting. The public may
address the Board for 3 minutes on District-related matters. Government Code prohibits the
Board from taking action on matters that are not on the agenda. However, the Board may refer
[...]
e Provide a long term build-out capacity of approximately 9.3 MGD
® Process domestic strength (commercial and residential) wastewater

e Produce a reliable Title 22 (2.2 tertiary) effluent for disposal to surface spreading
grounds

® Process the sludge to a Class B standard for disposal

e Have the ability to gradually accept flows from less than 1.0 MGD to the ultimate plant
capacity level

6.3.1 Cost Effectiveness of Staging

There are two overriding challenges that are critical and could affect the process. The first is the
large capital cost of the total plant capacity being allocated to a small customer base that would
initially be available to fund both capital and operating costs. A basic cost could exceed
$40,000 per single family household unit, solely for the treatment plant, excluding the cost of the
collection system improvements. The second, is challenge associated with facility staging, an
issue that is inherent with building small treatment process units for 1 MGD with the need to
either demolish or attempt to integrate unequally sized process units as the facility expands to
its ultimate 9.3 MGD capacity. Operating a plant with a multitude of process unit sizes, all trying

FINAL Twentynine Palms Wastewater Master Plan Page 6-4



to perform identical tasks is an un-desirable outcome. However, there is a solution that
overcomes these two challenges.

In developing communities, the dilemma of how to cost effectively “grow” a wastewater
treatment plant efficiently is a common one, and is generally resolved by building system
flexibility and cost effectiveness into the long-term facility needs. The staging technique focuses
on building process units that become conversions for expanded plant capacity. As such, as
expansion is needed, a “re-labeling” process is derived so that existing tanks originally designed
to perform a specific function is “re-labeling” in the expansion to do a different function. The
potential plant development scenario derived herein is explained below.

6.3.2 Plant Development Scenario

The following scenario describes how the above might work for Twentynine Palms:

o Initially a sequencing batch reactor (SBR) plant, fabricated from three circular tanks,
would be installed for a Stage 1, capacity of 1.0 MGD. Install the basic process units for
producing tertiary effluent. Include a site footprint for the final treatment plant, allowing
the SBR units to be located in the area where solids treatment will occur. Include a
single building that serves as combination housing for electrical MCC, operations center,
and shop. This building would eventually become the shop facility for the final 2.0 MGD
layout.

e Create a different process plant for 2.0 MGD. Incorporate the SBR process units and
convert them into two aerobic digesters and a holding tank. Add a portion of the non-
process buildings that are planned for the Stage 2, 2.0 MGD plant layout

e Expand the 2.0 MGD Stage 2 plant by duplicating parallel process units for a combined
capacity of 4.0 MGD of the Stage 3 plant. Complete the addition of the non-process
buildings by adding the administration building.

e Expand the Stage 3, 4.0 MGD plant to the final Stage 4 plant with the projected ultimate
capacity of 9.3 MGD. This final expansion, as in Stage 3, would be completed by
building parallel units.

e There are two options for this particular plant: either make the 2 MGD the common unit
size or make 4 MGD the common unit size. If 2 MGD becomes the common unit size,
then Stage 2 is the starting point for a change from the SBR process to the selected final
process. If, however, 4 MGD becomes the common unit size, then Stage 2 continues
with the SBR process (by duplicating Stage 1) and Stage 3 becomes the starting point
for the selected final process.

e The advantage of making Stage 2 the starting point is that the necessary “standby”
process unit required for Title 22 compliance is smaller and less expensive.

e The advantage of making Stage 3 the starting point is that more capital costs become
deferred later.

By following the above pattern, the below mentioned important benefits would occur. No capital
would be invested prematurely in fixed assets before they are capable of being used and useful.

FINAL Twentynine Palms Wastewater Master Plan Page 6-5



Also, the plant capacity would always be used at or above the minimum operating capacity. An
important factor in operations is that a wastewater treatment plant cannot be successfully
operated below a threshold minimum capacity (20 to 25 percent of the rated capacity).
Additionally, very nominal asset value would be lost in transition from one capacity to another
and finally at no time, would the plant configuration result in an inefficient operation.

By following this plant development scenario of plant construction and operation, the results
would be:

e Cost-effective implementation

¢ Completion of the “plan” for the final stage of plant layout

® Operational performance that is efficient as the flow vs. capacity follows a parallel growth
e Treatment objectives remain at a constant standard

® The groundwater resources are protected equally well at each stage of plant capacity

6.3.3 Treatment Process Selection

An important decision is the process selection at each of the stages of the plant expansion.
Initially, an SBR plant provides the flexibility to operate within a wide flow and loading range and
also allows the process units to be integrated into a larger capacity plant in a different role and
sludge processing units. After stage 1, a process selection should be made that can be
replicated with parallel units for the ultimate plant capacity of 9.3 MGD.

6.3.3.1 Sequencing Batch Reactor

Construct three above ground circular tanks. Two will be batch reactors and the third a sludge
aeration vessel. These will provide a nitrified and de-nitrified secondary effluent followed by a
cloth disk filtration unit (Title 22 certified). Include one more disk inside the tank as a standby
tertiary unit. Follow the tertiary treatment with a sodium hypochlorite disinfection system.
Provide adequate contact time to include a 90 minute modal contact time at peak dry weather
flow.

Once the SBR system is converted, the larger two tanks will serve as sludge aeration basins for
meeting Class B sludge and the smaller tank will serve as a holding tank for recirculating
streams (tertiary backwash, rejected effluent, drainage). If dual SBR systems (1 MGD each), are
constructed, all four of the larger tanks will serve as sludge aeration basins and the two smaller
tanks can be dedicated for separate purposes; one for recirculating streams and one as an
effluent equalization basin.

6.3.3.2 Extended Aeration Membrane Bioreactor

The advantages and dis-advantages of this process have been considered in other reports 1, 2
the process depends largely on the technological advances that have been made in the fine
pore membrane manufacture. It does produce an exceptionally high quality effluent, even to a
quality that exceeds the Title 22 requirements for the effluent that will be disposed by surface

FINAL Twentynine Palms Wastewater Master Plan Page 6-6



spreading on the ground for percolation. In addition to the stringent turbidity and coliform
standards, it will also meet very low nitrogen limits as well.

However, in the past decade, the operating aspect of membrane bioreactors has raised the
issue of maintenance. The membranes are submerged in the mixed liquor. Periodically,
cleaning requires the membranes to be removed from the mixed liquor in the reactor basins,
raised to a level where maintenance workers can physically hand clean the cassettes of
membrane fibers. This procedure has been considered a negative aspect of the membrane
technology. Several wastewater agencies have refused to use MBR due to this particular aspect
of their use.

6.3.3.3 Modified Ludzack Ettinger

The mLE process consists of two stages of reactor basin; an anoxic zone and an oxic zone. The
anoxic zone precedes the oxics zone and receives the influent wastewater together with
recycled mixed liquor rich in nitrate, and return activated sludge. The nitrate is reduced to
elemental nitrogen gas. The oxic zone oxidizes organic matter and the ammonia and organic
nitrogen. The section below illustrates the process in a schematic format.

This technology is currently in place in many wastewater plants in southern California and
provides wastewater treatment that also meets the requirements for a Title 22 effluent and will
meet a nitrogen limit of between 5 mg/l and 8 mg/l. This range is typically what is permitted for
inland discharges in southern California. The mLE process is a subset of the “extended
aeration” process. It provides the long detention time for solids and it also provides nitrification
and de-nitrification. It can be tailored to reduce total nitrogen to a concentration as low as

5 mg/l. Lower than that number, a five-stage process called the Five-Stage Bardenpho (often
simply referred to as “Bardenpho”) that can reduce total nitrogen to 1 mg/l and total phosphorus
as low as 0.2 mg/l.

6.3.3.4 Five Stage Bardenpho

The Bardenpho process is simply an mLE process with three added stages. It includes in
sequence Anaerobic-anoxic-oxic-anoxic-oxic. The purpose of this extended version of the mLE
process is to create more recirculation and further reduce not only total nitrogen but also
phosphorus. It can produce nitrogen and phosphorus concentrations not feasible from the mLE
process. It is only necessary to use where an mLE process is not adequate for phosphorus
removal.

6.3.4 Recommended Process for Twentynine Palms

Studies conducted for wastewater treatment for other regions like the High Desert favors an
extended aeration MBR. For various reasons, this process was estimated to be the most
attractive. However, the MLE process can provide the necessary water quality and perform at a
lower capital cost and lower maintenance cost. The total process train would consist of:

e Influent screen and flow meter

e Grit tank and grit separation equipment

e Anoxic basin(s)

FINAL Twentynine Palms Wastewater Master Plan Page 6-7



e Oxic basin(s)

e Secondary clarifier(s)

e Recycle pumping (RAS and MLR)
e Tertiary filtration

e Disinfection

e Sludge aeration

e Sludge drying beds

e Effluent spreading ground

FINAL Twentynine Palms Wastewater Master Plan Page 6-8



Section 7: Capital Improvement Program (CIP)

This section includes a summary of the potential capital costs for the infrastructure of the trunk-
sewer wastewater system derived to meet a build-out scenario for Twentynine Palms. The
system includes the modeled system backbone, wastewater treatment facility, major laterals
and lift stations as discussed in Section 5 and Section 6.

7.1 Cost Estimating Criteria

Capital costs were developed for the potential build-out sewer trunk system, trunk system
facilities, wastewater treatment facility based on Class 5 conceptual stage design concepts and
with the guidance of recent regional project experience, vendor quotes and cost estimating
reference standards. Costs presented herein are considered to be conceptual level planning
costs and should not be used for design purposes. This following section summarizes the
methodology used to develop the base cost criteria for developing preliminary opinions of
probable capital costs for the capital improvement projects. All costs presented in this section
have been adjusted to an Engineering News Record (ENR) construction cost index, which
represents the average 2012 ENR cost index for the Los Angeles Area.

Total project costs include a summation of all construction materials costs, engineering,
management costs, taxes and standard overhead and profit margins. Soft costs (engineer,
project administration and construction management) were estimated to be 25% of the
construction cost for system facilities. Taxes on materials were estimated to be 7.75% and
Contractor overhead and profit were estimated to be 15%.

7.1.1 Trunk Sewer Costs

Unit costs per linear footage for the various sizes for both gravity sewer and force main are
presented below in Table 7-1. The pipe material for the gravity sewers was assumed to be high
density polyethylene (HDPE) for small and medium diameter pipes and concrete for large
diameter pipes. The material for the force mains was assumed to be polyvinyl chloride (PVC).

TABLE 7-1
SEWER TRUNK SYSTEM UNIT COSTS
Sewer Type Pipe Size (in) Unit Project Cost ($/LF)
Gravity Sewer 10 218
15 262
18 281
24 349
36 696
42 859
Force Main 6 203
8 218
10 247
12 286
18 392
30 619

FINAL Twentynine Paims Wastewater Master Plan Page 7-1



Table 7-3, in the following sections, shows the summary of the total cost for both the gravity
sewers and the force mains for the trunk sewer and the major laterals evaluated for the system.
Detailed cost estimates are included in Appendix B.

7.1.2 Manholes Costs

For the purpose of estimating on a per linear foot basis, manholes were added to the cost of the
pipes. Manholes were assumed to be placed every 500 feet, as per the planning criteria, on the
pipelines and for the purpose of estimating were assumed to be between 6 and 10 feet deep
based on the size of the pipe. Manholes ranged in cost from $3,700/each to $10,925/each,
installed, depending on the size and depth of the manhole, which is a function of the size of the
pipe. Table 7-3, in the following sections, shows the summary of the trunk sewer pipeline costs
which includes the total cost for the manholes evaluated.

7.1.3 Collector and Laterals Costs

Generating a complete CIP also required that there be costs associated with a collector system
for local areas within the city that drain to the trunk system. Due to the level of complexity and
the intricacy of planning and design that go into this system it was unrealistic to estimate the
quantity of collectors required. The cost for the collector and lateral pipelines was calculated on
a standard 8 inch pipeline unit cost. This is shown to be a realistic estimate based on previous
experience and studies in other parts of the region. Table 7-3, in the following sections, shows
the summary of the total cost for the collector pipelines.

7.1.4 Trunk System Lift Stations

Conceptual estimates of trunk system lift station costs were also developed based on
anticipated lift station sizes and flows. Lift stations were sized to handle peak flows modeled
through the section of trunk being served. Flows ranged from 300 gpm in the outlying and
unincorporated areas to over 10,000 gpm at the lift stations near the head of the system leading
up to the treatment plant. Lift stations were estimated based off of total estimated completion
cost with phasing not taken into account.

Note that as the system was modeled for ultimate build-out flows, many of these facilities may
not be needed for years because the area would not reach its build-out population. For example
lift stations in earlier phases may not require that they be completed because the full flows to be
served by those lift stations will not be expected for several years. Costs associated with
intermediate time frame have not been evaluated as scope of this project and should be
evaluated as part of a feasibility study in future. The basic purpose for the CIP cost estimation
for this study is to get an idea of how much the City/District will need to spend if it looks at the
option of building a wastewater collection system in accordance with its General Plan growth
and land use trends and if it would be realistic to spend a huge amount of capital to construct a
collection system to treat the areas wastewater.

List station costs for the area lift station facilities are provided in Table 7-2 below. Smaller lift
stations (near and below 1,000 gpm) were generally assumed to be package facilities using
submersible pumps (see Section 6 for more details). For the purpose of cost estimating, larger